

Model No. M9400 BELT SANDER

Item	Parts No.	Description	I/C	Qty	N/O	Opt. 1	Opt. 2	Note
001	318921-5	DUST COLLECTOR BRACKET		1		84679900		
002	266326-2	TAPPING SCREW 4X18		2		73181500		
003	241662-7	FAN 80		1		84145190		
004	265170-4	+PAN HEAD SCREW M5X12		1		73181500		
005	419580-9	SEPARATE		1		84679900		
006	319296-5	DUST COLLECTOR COVER		1				
007	266560-4	TAPPING SCREW 4X40		1		73181500		
008	265169-9	+PAN HEAD SCREW M4X45		1		73181500		
009	266560-4	TAPPING SCREW 4X40		1		73181500		
010	266560-4	TAPPING SCREW 4X40		1		73181500		
012	266560-4	TAPPING SCREW 4X40		1		73181500		
013	211480-7	BALL BEARING 6000ZZ		1		84821090		
014	240013-1	FAN 84		1		84145190		
015	510292-8	ARMATURE ASS'Y 240V		1		85030090		
D10		INC. 13,14,16,17						
016	681649-1	INSULATION WASHER		1		73182200		
017	211480-7	BALL BEARING 6000ZZ		1		84821090		
018	453968-3	BAFFLE PLATE		1		73182990		
019	266397-9	TAPPING SCREW BIND 5X50		2		73181500		
020	596298-0	FIELD ASS'Y 220-240V		1		85030090		
C10	654220-4	RING TERMINAL		2	*	73182990		
C11	654449-2	RING TERMINAL	O	2		73182990		
C20	654501-6	CONNECTOR P-1.25		2	*	73182990		
C21	654485-8	PARALLEL SPLICE	>	2				
021-1	643650-4	BRUSH HOLDER CAP 6.5-13.5		2		40169390		
022	181044-0	CARBON BRUSH CB-153		1		85452000		
023-1	143258-9	MOTOR HOUSING COMPLETE		1		84679900		
C10	643653-8	BRUSH HOLDER 6.5-13.5		2		82078000		
024	222168-4	V-PULLEY 6-23		1		84679900		
025	266326-2	TAPPING SCREW 4X18		4		73181500		
026-1	695454-0	POWER SUPPLY CORD 1.0-2-2.0		1	*			
026-2	665852-2	POWER SUPPLY CORD 1.0-2-2.0	O	1		85442090		
027	682540-6	CORD GUARD 9.3-90		1		73182990		
028	687124-5	STRAIN RELIEF		1		84679900		
029	266326-2	TAPPING SCREW 4X18		2		73181500		
032	650545-4	SWITCH TGA115CT-2		1		85366990		
033	418871-5	LOCK ON BUTTON		1		84679900		
034	233423-9	COMPRESSION SPRING 9		1		73209090		
035	418873-1	SWITCH LEVER		1		39269099		
036-1	455996-4	HANDLE COVER		1				
037	265763-7	THUMB SCREW M6X25		1		73181500		
038	267356-6	FLAT WASHER 16		1		73182200		
039	231225-7	COMPRESSION SPRING 16		1		73209090		
040	158070-4	FRAME COMPLETE		1		84679900		
041	271325-1	KNOB 55		1		40169390		
042	252172-9	HEX. NUT M10		1		73181500		
043	345726-0	EDGE SLIDER		1		84679900		
044	961052-5	RETAINING RING S-12		1		73182990		

